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Occupied Channel Bandwidth

Test Result
TestMode | Antenna | Freq(MHz) OCB [MHz] FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
Antl12 2402 0.875 2401.5594 | 2402.4346
Ant7 2402 0.863 2401.5624 | 2402.4256
Antl12 2441 0.866 2440.5594 | 2441.4256
pHd Ant7 2441 0.857 2440.5624 | 2441.4196
Antl12 2480 0.881 2479.5534 | 2480.4346
Ant7 2480 0.86 2479.5594 | 2480.4196
Antl12 2402 1.19 2401.4006 | 2402.5904
Ant7 2402 1.184 2401.4036 | 2402.5874
Antl12 2441 1.187 2440.4006 | 2441.5874
2D Ant7 2441 1.184 2440.4036 | 2441.5874
Antl12 2480 1.187 2479.4006 | 2480.5874
Ant7 2480 1.181 2479.4036 | 2480.5844
Antl12 2402 1.190 2401.4006 | 2402.5904
Ant7 2402 1.184 2401.4036 | 2402.5874
Antl12 2441 1.184 2440.4036 | 2441.5874
3DH5 Ant7 2441 1.178 2440.4066 | 2441.5844
Antl12 2480 1.193 2479.3976 | 2480.5904
Ant7 2480 1.184 2479.4036 | 2480.5874
Sporton International Inc. (Shenzhen) Page Number : A2 110f 72

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: 2ABZ2-AA516



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

Test Graphs

DH5_Ant12 2402

Spectrum I

=)

Ref Level 30.00 dem
j» Att 40 dB
Count 100/100

SWT

Offset 15.70 dB & RBW
63.2 ys @ VBW 100 kHz

30 kHz
Mode Auto FFT

@ 1Pk View

20 dB

M1[1]

10 d8

T Occ Bw

oy

14.08 dBm)|
2.40201500 GHz
875.124875125 kHz

ode I3

-10 dBém

LN

-20 dBm

-30de

ATAS

Y —

-50 dem

=60 dBm

CF 2.402 GHz

1001 pts

Span 3.0 MHz

[Marker

| Type | Ref | Trc | X-value |

Y-value | Function |

Function Result |

M1 1]
T1 1
T2 1

2.402015 GHz
2.40155944 GHz
2.40243457 GHz

14.08 dém
-3.75 d8m
-6.37 dBém

Oce Bw

875.124875125 kHz

J

(LI

DH5_Ant7_2402

=)

Ref Level 30.00 d&m
jo Att 40 dB
Count 100/100

Offset 15.50 d&
SWT  63.2ps

@ RBW 30 kHz

@ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20 dB

™M1[1]

10 di

Occ Bw

5‘,;

14.11 dBm)|
2.40201500 GHz|
863.136863137 kHz|

ode 11

N

-10 dBém

\7;’\

-20 dBr

-30 dBm

Vi o4

N

-50 dem

-60 dB:

CF 2.402 GHz

1001 pts

Span 3.0 MHz

|Marker

| Type | Ref | Trc| X-value |
M1 1

Y-value | _Function |

Function Result |

2,402015 GHz

T1 1 2.40156244 GHz

T2| 1 2.40242557 GHz

14.11 d8m |
-3.77 dBm
-5.26 dBm

Occ Bw

863.136863137 kHz

J

e

Sporton International Inc. (Shenzhen)

TEL : 86-755-8637-9589
FAX': 86-755-8637-9595
FCC ID: 2ABZ2-AA516

Page Number 1 A2 120f 72



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

DH5_Ant12 2441

Spectrum I

(=)

Ref Level 30.00 dém
o Att 40 dB
Count 100/100

Offset 15.47 dB & RBW 30 kHz

SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20 de

M1[1]

10 dém

Occ Bw

14.01 dBm)
2.44101500 GHz|
866.133866134 kHz|

0 dBm

2VAY
\

N )

-10 de

-20 dBi

-30 dBm

e

-50 dBm

-50 dBi

CF 2.441 GHz

1001 pts

Span 3.0 MHz

Marker

X-value | Y-value |__Function |

Function Result |

Type | Ref | Trc |
M1 1]

T1 1
T2 1

2,441015 GHz
2.44055944 GHz
2.44142557 GHz

14.01 d8m
-3.75 d&8m
-5.38 dBm

Occ Bw

866.133866134 kHz

J

[

DH5_Ant7_2441

Spectrum I

(=)

Ref Level 30.00 deém
o Att 40 dB
Count 100/100

Offset 15.57 dB & RBW 30 kHz

SWT 63.2 Yys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20de

™M1[1]

10 dém

M1 Occ Bw

13.49 dBm
2.44101500 GHz|
857.142857143 kHz

0dB

T

-10 dBm

A N

.20 dB

-30 dBm /—/\

246 R4

]

-50 dBr

60 dB

CF 2.441 GHz

1001 pts

Span 3.0 MHz

|Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | _Function |

Function Result |

T1| 1]
T2 1

2.441015 GHz |
2.44056244 GHz
2.44141958 GHz

13.49 d8m
-4.36 d&8m
-5.53 dBm

Oce Bw |

857.142857143 kHz

J

e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 130f 72



SPORTON LAB.

FCC RF Test Report

Report No

.- FR202001A

DH5_Ant12_ 2480

Spectrum I

(=)

| Att
Count 100/100

Ref Level 30.00 dém
40 d8

SWT

Offset 15.54 dB & RBW 30 kHz
63.2 ys @ VBW 100 kHz

Mode Auto FFT

@ 1Pk View

20 de

M1[1]
2.48001500 GH

10 dém

‘X"\ Occ Bw 881.118881119 kH.

14.26 dBm)|

2|
2|

0 dBm

.

-10 de

N

-20 dBi

-30 dBm

¥

il

-50 dBm

-50 dBi

CF 2.48 GHz

1001 pts Span 3.0 MHz

Marker

X-value

|

Y-value |__Function | Function Result

Type | Ref | Trc |
M1 1]

T1
T2

1

2,480015 GHz
2.47955345 GHz
2.48043457 GHz

14.26 d8m
-3.17 d&8m
-6.10 dBm

Occ Bw 881.118881119 kHz

J

. .

DH5_Ant7_2480

Spectrum I

(=)

j» Att
Count 100/100

Ref Level 30.00 deém
40 dB

SWT

Offset 15.64 dB & RBW 30 kHz
63.2 ys @ VBW 100 kHz

Mode Auto FFT

@ 1Pk View

20de

M1[1] 13.56 dBm)|

2.48001500 GHz|

10 dém

N1 Occ Bw 860.139860140 kHz

0dB

W

-10 dBm

o~

.20 dB

-30 dBm

ﬂ_z‘-{o" E;‘A"J

-50 dBr

60 dB

CF 2.48 GHz

1001 pts Span 3.0 MHz

|Marker
Type | Ref | Trc |
M1

X-value |

Y-value | _Function | Function Result |

1 lv
T1 1
T2

2,480015 GHz |
2.47955944 GHz
2.48041958 GHz

13.56 d8m
-4.16 d&8m
-5.43 dBm

Occ Bw | 860.13986014 kHz

J

e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 140f 72



SPORTON LAB.

FCC RF Test Report

Report No

.- FR202001A

2DH5_Ant12_2402

Spectrum I l"‘g’
Ref Level 30.00 dBm Offset 15.70 dB & RBW 30 kHz
lo Att 40d8 SWT  63.2ps @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 11.06 dBm
o 2.40201500 GHz|
Occ Bw 1.189810190 MHz|
10 d8m
o 5
h W A VA
0 dBm = ‘i;
- /Pﬂ :
o o) \
<304
< W,/
~40 dBr
-50 dem
-50 dBi
CF 2.402 GHz 1001 pts Span 3.0 MHz
|Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1| 1| 2,402015 GHz 11.06 d8m
T1 1 2.4014006 GHz -2.78 d8m Occ Bw 1.18981019 MHz
T2 1 2.40259041 GHz -4.39 dém
g
{ )i J W e
te: 23.N 22 21:08:
2DH5_Ant7_2402
Spectrum Iné:
Ref Level 30.00 dm Offset 15.80 dB & RBW 30 kHz
o Att 40dB  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 11.21 dBm
— 2.40201500 GHz|
Occ Bw 1.183816184 MHZz|
10 d8m =
o
L N N A
0 de = \T‘,
-10 dBm /F[‘ \
-20 dBi / \
-30 dBém
e el AWaa=ravivay
-40 dB
-50 dem
-60 dB:
CF 2.402 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1| 1 2.402015 GHz 11.21 d8m
T1 1 2.4014036 GHz -2.46 d8Bm Occ Bw 1.183816184 MHz
T2 1 2.40258741 GHz -4.42 d8m
g
{ )i J W e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

. A2 150f 72



SPORTON LAB.

FCC RF Test Report

Report No

.- FR202001A

2DH5_Ant12_2441

Spectrum I l"‘g’
Ref Level 30.00 dBm Offset 15.47 dB & RBW 30 kHz
lo Att 40d8 SWT  63.2ps @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 10.86 dBm
o 2.44101500 GHz|
11 Occ Bw 1.186813187 MHz|
10 d8m
| M/\;\IJ\\/J AV
0 dém -+ <
- // :
-20 de: ,‘\/ \
-30 dBm: a VAN
i %/”"’“—"‘\A
~40 dBr
-50 dem
-50 dBi
CF 2.441 GHz 1001 pts Span 3.0 MHz
|Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1| 1| 2.441015 GHz 10.86 d8m
T1 1 2.4404006 GHz -2.92 d8m Occ Bw 1.186813187 MHz
T2 1 2.44158741 GHz -4.51 dém
g
{ )i J W e
t 2 e 2 1 ):36
2DH5_Ant7_2441
Spectrum Iné:
Ref Level 30.00 dem Offset 15.57 dB & RBW 30 kHz
o Att 40dB  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 10.43 dBm
— 2.44101500 GHz|
by Occ Bw 1.183816184 MHZz|
10 d8m 0
0 s e’ Pt R a% AN, 3
10 dor /f Y
-20 dBi / \
d AN
-30 dBm -
v—"’"\"-—,.rv"\//\"‘/ [ N\\ e
-40 dB o
-50 dem
-60 dB:
CF 2.441 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1| 1 2.441015 GHz 10.43 d8m
T1 1 2.4404036 GHz -3.20 d8m Occ Bw 1.183816184 MHz
T2 1 2.44158741 GHz -5.28 dém
g
{ )i J G e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 160f 72



SPORTON LAB.

FCC RF Test Report

Report No

.- FR202001A

2DH5_Ant12_2480

Spectrum I

(=)

Ref Level 30.00 dém
o Att 40 dB
Count 100/100

Offset 15.54 dB & RBW 30 kHz

SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20 de

™M1[1] 11.28 dBm)|

2.48001500 GHz|

10 dém

Occ Bw 1.186813187 MHz|

0 dBm

s N\/"’\/\/\\/J VJ\/"\/\

-10 de

.

-20 dBi

b Sl

-40 dBr

-50 dBm

-50 dBi

CF 2.48 GHz

1001 pts

Span 3.0 MHz

|Marker

X-value | Y-value |__Function | Function Result |

Type | Ref | Trc |
M1[ 1]
T1 1
T2 1

2.48058741 GHz

2,480015 GHz
2.4794006 GHz

11.28 d8m
-2.58 d8m
-4.29 dBm

Occ Bw 1.186813187 MHz

J G e

:10:48

2DH5_Ant7_2480

Spectrum I

(=)

Ref Level 30.00 deém
o Att 40 dB
Count 100/100

Offset 15.64 dB & RBW 30 kHz

SWT 63.2 Yys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20de

mMi[1] 10.32 dBm)|

2.48001500 GHz|

10 dém

i Occ Bw 1.180819181 MHz

0dB

4 \,m/\/"'\.f\/\‘\/}\/-/\f"v N\

-10 dBm

K

.20 dB

-30 dBm

e P

-40 dB

Ve

-50 dBr

-50 dB:

CF 2.48 GHz

1001 pts Span 3.0 MHz

Marker
Type | Ref | Trc |
M1

X-value |

Y-value | _Function | Function Result |

| 1
T1 1
T2 1

2.4794036 GHz
2.48058442 GHz

2,480015 GHz 10.32 d8m
-3.20 d&8m

-5.50 dBm

Occ Bw 1.180819181 MHz

) (T

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 170f 72



SPORTON LAB.

FCC RF Test Report

Report No

.- FR202001A

3DH5_Antl12_2402

Spectrum I

(=)

Ref Level 30.00 dém
o Att 40 dB
Count 100/100

Offset
SWT

15.70 dB8 @ RBW 30 kHz

63.2 ys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20 de

M1[1]

10 dém

Occ Bw

11.05 dBm)|
2.40201500 GHz|
1.189810190 MHz|

0 dBm

N e L

-10 de

-20 dBi

h30d8m 7~

-40 dBr

-50 dBm

-50 dBi

CF 2.402 GHz

1001 pts

Span 3.0 MHz

|Marker

X-value |

Y-value |__Function |

Function Result |

Type | Ref | Trc |
M1 1]

T1
T2

1
1

2,402015 GHz
2.4014006 GHz
2.40259041 GHz

11.05 d8m
-5.38 d8m
-2.75 dBm

Occ Bw

1.18981019 MHz

J

[

3DH5_Ant7_2402

Spectrum I

(=)

Ref Level 30.00 deém
o Att 40 dB
Count 100/100

Offset 15.80 dB & RBW 30 kHz

SWT

63.2 Yys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20de

™M1[1]

10 dém

Occ Bw

11.19 dBm
2.40201500 GHz|
1.183816184 MHz

0dB

AN

b

-10 dBm

.20 dB

-30 dBm

R AT N -./']
-40 dB

-50 dBr

-50 dB:

CF 2.402 GHz

1001 pts

Span 3.0 MHz

Marker
Type | Ref | Trc |
M1

X-value

| Y-value | _Function |

Function Result |

1
1
1

T1
T2

2,402015 GHz
2.4014036 GHz
2.40258741 GHz

11.19 d8m
-4.81 d&8m
-3.03 dBm

Oce Bw

1.183816184 MHz

J

. .

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 180f 72



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

3DH5_Antl12_2441

Spectrum I

(=)

Ref Level 30.00 dém

Offset 15.47 dB & RBW 30 kHz

lo Att 40d8 SWT  63.2pus @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 10.80 dBm
o 2.44101500 GHz|
ol Occ Bw 1.183816184 MHZ|
10 d8m
A \‘/J\«J ~ :
0 dBm 5 -
-10 de; /
-20 de: \
s /‘"\/ \/\
-30 dBm— =g -
(2 o e i)
~40 dBr
-50 dBrr
-60 dB:
CF 2.441 GHz 1001 pts Span 3.0 MHz
|Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1| 1| 2.441015 GHz 10.80 d8m
T1 1 2.4404036 GHz -4.71 d8m Occ Bw 1.183816184 MHz
T2 1 2.44158741 GHz -3.18 dém
7
{ Jj J G e
t 2 e rd 1 3:41
3DH5_Ant7_2441
Spectrum Iné:
Ref Level 30.00 dem Offset 15.57 dB & RBW 30 kHz
o Att 40dB  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
Count 100/100
@ 1Pk View
™M1[1] 10.42 dBm
— 2.44101500 GHz
i Occ Bw 1.177822178 MHz|
10 d8m
0de 4 SO N T
-10 dBrr /-/\ \
-20 de:
d I / \ b
-30 dém:
N .
M B PP spkons, |
-40 dB
-50 dBrr
-60 dB|
CF 2.441 GHz 1001 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1| 1 2.441015 GHz 10.42 d8m
T1 1 2.44040659 GHz -4.62 d8m Occ Bw 1.177822178 MHz
T2 1 2.44158442 GHz -3.80 dém
g
{ )i J G e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 190f 72



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

3DH5_Antl12_2480

Spectrum I

(=)

Count 100/100

Ref Level 30.00 dBm Offset 15.54 dB & RBW 30 kHz
lo Att 40de  SWT

63.2 ys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20 de

™M1[1] 11.35 dBm)|
2.48001500 GHz|

10 dém

i1 Occ Bw 1.192807193 MHZ|

o Py - \x\/ e

7 N

-40 dBr

-50 dBm

-50 dBi

CF 2.48 GHz

1001 pts

Span 3.0 MHz

|Marker

X-value | Y-value |__Function | Function Result |

Type | Ref | Trc |
M1[ 1]
T1 1
T2 1

2,480015 GHz
2.4793976 GHz
2.48059041 GHz

11.35 d8m
-5.89 d8m Occ Bw
-2.87 d&m

1.192807193 MHz

J G e

3DH5_Ant7_2480

Spectrum

(=)

Count 100/100

Ref Level 30.00 dBm Offset 15.64 dB & RBW 30 kHz
o Att 40 dB SWT

63.2 Yys @ VBW 100 kHz Mode Auto FFT

@ 1Pk View

20de

mMi[1] 10.63 dBm)|
2.48001500 GHZ|

10 dém

sh1 Occ Bw 1.183816184 MHZz|

0dB

oWl vty \’ﬁf\\_,

b

-10 dBm

.20 dB

-30 dBm

-40 dB

PR W -

-50 dBr

-50 dB:

CF 2.48 GHz

1001 pts Span 3.0 MHz

Marker
Type | Ref | Trc |
M1

X-value | Y-value | _Function | Function Result |

| 1
T1 1
T2 1

2,480015 GHz
2.4794036 GHz
2.48058741 GHz

10.63 d8m
-4.97 d8m Occ Bw
-3.69 dBm

1.183816184 MHz

) Ty

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 200f 72



s ss. FCC RF Test Report Report No. : FR202001A

Conducted output power

Test Result Peak

Test Conducted Peak Conducted .
Antenna Freq(MHz) Verdict
Mode Power[dBm] Limit[dBm]

Ant12 2402 13.19 <20.97 PASS

Ant7 2402 12.66 <20.97 PASS

Total - 15.95 <20.97 PASS

Ant12 2441 12.95 <20.97 PASS

DH1-MIMO Ant7 2441 12.08 <20.97 PASS
Total - 15.55 <20.97 PASS

Ant12 2480 12.89 <20.97 PASS

Ant7 2480 12.04 <20.97 PASS

Total - 15.50 <20.97 PASS

Ant12 2402 12.75 <20.97 PASS

Ant7 2402 12.72 <20.97 PASS

Total - 15.74 <20.97 PASS

Ant12 2441 12.88 <20.97 PASS

DH3-MIMO Ant7 2441 12.62 <20.97 PASS
Total - 15.77 <20.97 PASS

Ant12 2480 12.90 <20.97 PASS

Ant7 2480 12.14 <20.97 PASS

Total - 15.55 <20.97 PASS

Ant12 2402 13.21 <20.97 PASS

Ant7 2402 12.87 <20.97 PASS

Total - 16.05 <20.97 PASS

Ant12 2441 13.08 <20.97 PASS

DH5-MIMO Ant7 2441 12.66 <20.97 PASS
Total - 15.88 <20.97 PASS

Ant12 2480 13.10 <20.97 PASS

Ant7 2480 12.50 <20.97 PASS

Total - 15.82 <20.97 PASS

Ant12 2402 11.67 <20.97 PASS

Ant7 2402 11.90 <20.97 PASS

2DH1-MIMO Total - 14.80 <20.97 PASS
Ant12 2441 11.80 <20.97 PASS

Ant7 2441 11.36 <20.97 PASS

Sporton International Inc. (Shenzhen) Page Number : A2 210f 72
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Total - 14.59 <20.97 PASS
Ant12 2480 11.42 <20.97 PASS
Ant7 2480 11.37 <20.97 PASS
Total - 14.41 <20.97 PASS
Ant12 2402 12.16 <20.97 PASS
Ant7 2402 12.17 <20.97 PASS
Total - 15.17 <20.97 PASS
Ant12 2441 11.93 <20.97 PASS
2DH3-MIMO Ant7 2441 11.52 <20.97 PASS
Total - 14.74 <20.97 PASS
Ant12 2480 11.50 <20.97 PASS
Ant7 2480 11.35 <20.97 PASS
Total - 14.44 <20.97 PASS
Ant12 2402 12.28 <20.97 PASS
Ant7 2402 12.09 <20.97 PASS
Total - 15.20 <20.97 PASS
Ant12 2441 12.11 <20.97 PASS
2DH5-MIMO Ant7 2441 11.74 <20.97 PASS
Total - 14.94 <20.97 PASS
Ant12 2480 11.59 <20.97 PASS
Ant7 2480 11.50 <20.97 PASS
Total - 14.56 <20.97 PASS
Ant12 2402 12.27 <20.97 PASS
Ant7 2402 12.42 <20.97 PASS
Total - 15.36 <20.97 PASS
Ant12 2441 12.27 <20.97 PASS
3DH1-MIMO Ant7 2441 12.01 <20.97 PASS
Total - 15.15 <20.97 PASS
Ant12 2480 11.75 <20.97 PASS
Ant7 2480 11.74 <20.97 PASS
Total - 14.75 <20.97 PASS
Ant12 2402 12.21 <20.97 PASS
Ant7 2402 12.30 <20.97 PASS
Total - 15.26 <20.97 PASS
3DH3-MIMO
Ant12 2441 12.43 <20.97 PASS
Ant7 2441 11.88 <20.97 PASS
Total - 15.17 <20.97 PASS
Sporton International Inc. (Shenzhen) Page Number . A2 220f 72
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Ant12 2480 11.86 <20.97 PASS
Ant7 2480 12.03 <20.97 PASS
Total - 14.96 <20.97 PASS
Ant12 2402 12.35 <20.97 PASS
Ant7 2402 12.66 <20.97 PASS
Total - 15.52 <20.97 PASS
Ant12 2441 12.53 <20.97 PASS
3DH5-MIMO Ant7 2441 12.39 <20.97 PASS
Total - 15.47 <20.97 PASS
Ant12 2480 12.11 <20.97 PASS
Ant7 2480 12.06 <20.97 PASS
Total - 15.09 <20.97 PASS
Sporton International Inc. (Shenzhen) Page Number : A2 230f 72
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Carrier frequency separation

Test Result

TestMode Antenna Freq(MHz) Result{MHZ] Limit{MHz] Verdict
DHE Ant12 Hop 1.003 >0.640 PASS
Ant7 Hop 1.322 >0.640 PASS
Ant12 Hop 0.988 >0.887 PASS

2DH5
Ant7 Hop 1.29 >0.887 PASS
Ant12 Hop 1.093 =0.873 PASS

3DH5
Ant7 Hop 0.91 =0.873 PASS
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Time of occupancy

Test Result
BurstWidth TotalHops o .
TestMode Antenna Freq(MHz) Result[s] | Limit[s] | Verdict
[ms] [Num]
3DH5 Ant12+Ant7 Hop 2.872 106.67 0.306 <0.4 PASS
Test Graphs
3DH5_Ant12+Ant7_Hop
Spectrum [@]
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Number of hopping channels

Test Result
TestMode Antenna Freq(MHz) Result{Num] Limit[Num] Verdict
Ant12 Hop 79 =15 PASS
DH5
Ant7 Hop 79 =15 PASS
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Test Graphs
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Band edge measurements

Test Result
TestMode | Antenna | ChName | Freq(MHz) Refl.evel Result Limit Verdict
[dBm] [dBm] [dBm]

Antl12 Low 2402 16.29 -41.95 <-3.71 PASS

Ant7 Low 2402 16.52 -40.2 <-3.48 PASS

Antl12 High 2480 16.75 -40.92 <-3.25 PASS

Ant7 High 2480 16.05 -40.98 <-3.95 PASS

PHS Ant12 Low Hop_2402 15.35 -41.29 <-4.65 PASS
Ant7 Low Hop_2402 15.56 -40.81 <-4.44 PASS

Ant12 High Hop_2480 15.64 -40.36 <-4.36 PASS

Ant7 High Hop_2480 15.60 -40.46 <44 PASS

Ant12 Low 2402 12.84 -40.52 <-7.16 PASS

Ant7 Low 2402 13.57 -36.32 <-6.43 PASS

Ant12 High 2480 13.87 -40.6 <-6.13 PASS

Ant7 High 2480 13.20 -40.97 <-6.8 PASS

2DH Ant12 Low Hop_2402 12.69 -41.08 <-7.31 PASS
Ant7 Low Hop_2402 11.45 -41.53 <-8.55 PASS

Ant12 High Hop_2480 11.14 -40.65 <-8.86 PASS

Ant7 High Hop_2480 11.16 -40.97 <-8.84 PASS

Ant12 Low 2402 13.42 -40.51 <-6.58 PASS

Ant7 Low 2402 13.65 -38.49 <-6.35 PASS

Ant12 High 2480 13.88 -40.42 <-6.12 PASS

Ant7 High 2480 12.85 -40.9 <-7.15 PASS

3DH5 Ant12 Low Hop_2402 11.89 -41.55 <-8.11 PASS
Ant7 Low Hop_2402 13.66 -41.27 <-6.34 PASS

Ant12 High Hop_2480 11.16 -40.67 <-8.84 PASS

Ant7 High Hop_2480 11.47 -40.73 <-8.53 PASS

Sporton International Inc. (Shenzhen) Page Number . A2 31of 72

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID: 2ABZ2-AA516



sarans. FCC RF Test Report Report No. : FR202001A

Test Graphs
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Spectrum I |"g:
Ref Level 20.00 dBm Offset 15.54 dB & RBW 100 kHz
o Att 30 dB  SWT 94,8 ys @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
m1[1] 13.87 dBm)|
0 Timi 2.479780 GHz|
= H m2[1] -42.70 dBm
- H 2.483500 GHz
D1 -6.130 dBm
-10 de: ]‘
-20 dBrr
-30 der
-40 dp
btk | [V ottt
-50 dB:
-60 dBrr
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
|Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
I m1] 2.47978 GHz 13.87 dém
m2| 1| 2.4835 GHz -42.70 dém |
M3 1 2.5 GHz -43.91 d8m
M4 1 2.505362 GHz -40.60 dBm
- r
( U J L]
te: 23.M 22 21:10:58
2DH5_Ant7_High_2480
Spectrum I:%n
Ref Level 20.00 dem Offset 15.64 dB & RBW 100 kHz
j» Att 30 dB SWT 94.8 ys @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
xi M1[1] 13.20 dBm
B 2.479780 GHz|
10 der m2[1] -44.08 dBm)|
d 2.483500 GHz
0
11
T u{l ‘75 800 dBm
-20 dBm J l
-30 dem
i
40d l/;‘
D 3P FEERIRNYY PSR Y T U (PN BTV C PR PSRRPSPTIH [T SO AL
-50 dei
-60 d
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
|Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1] 1 2.47978 GHz 13.20 dém
mz| 1| 2.4835 GHz | -44.08 dBm |
M3 1 2.5 GHz -44.36 d8m
M4 1 2.505246 GHz -40.97 dBm

e

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number : A2 370f 72



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

2DH5_Ant12_Low_Hop_2402

Spectrum I

(=)

Ref Level 20.00 dém

Offset 15.70 dB & RBW 100 kHz

o Att 30 dB  SWT 75.8 ys @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
m1i[1] 12.69Bm
o 2.4030500 fHz
10d8 M2[1] -44.8 1
od 2.4000000 GHZ|
BT D1 -7.310 dBm
-20 dBrr
-30 dBrr L
, J
40dB 1-w
NW'%J\»AWNN,.WM AP A A AT [ At o e 5 2N YR
-50 dei
-60 dBrr
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
|Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
I m1] 2.40305 GHz 12.69 dBm
m2| 1] 2.4 GHz -44.59 dBm |
M3 1 2.39 GHz -43.60 d8m
M4 1 2.3649058 GHz -41.08 dém
— -—
L )i J [

2DH5_Ant7_Low_Hop_2402

Spectrum I I:%n
Ref Level 20.00 dem Offset 15.80 dB & RBW 100 kHz
o Att 30dB  SWT 75.8 Yys @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
wi[1] 11.45,dBm|
o 2.4020190 GHz
10:des m2[1] -43.5 ‘{&m
od 2.4000000 GHZ|
~ToaBm=—01 -8.550 dém:
-20 dBm
-30 dBm
M M JU
U S N SR, SRV Y. ISP SRSV [ESvenvvsei SOV I (STaVEY SRR
-50 dei
-60 di
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
|Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
(I 1 2,402015 GHz 11,45 dém
m2| 1] 2.4 GHz | -43.50 dém |
M3 1 2.39 GHz -42.98 d8Bm
M4 1 2.3521522 GHz -41.53 dBm
— r
L )i J .

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2ABZ2-AA516

Page Number

: A2 380f 72



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001A

2DH5_Ant12_High_Hop_2480
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3DH5_Ant12_High_2480
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3DH5_Ant12_High Hop_2480
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Conducted Spurious Emission

Test Result
TestMode | Antenna | Freq(MHz) FreqRange Refl.evel Result Limit Verdict
[MHZz] [dBm] [dBm] [dBm]
Reference 16.69 16.69 PASS
Ant12 2402 30~1000 16.69 -47.89 <331 PASS
1000~26500 16.69 -42.03 <331 PASS
Reference 16.63 16.63 PASS
Ant7 2402 30~1000 16.63 -52 <-3.37 PASS
1000~26500 16.63 -41.74 <-3.37 PASS
Reference 16.58 16.58 PASS
Ant12 2441 30~1000 16.58 -48.1 <-3.42 PASS
1000~26500 16.58 -42.21 <-3.42 PASS
Db Reference 16.02 16.02 PASS
Ant7 2441 30~1000 16.02 -52.38 <-3.98 PASS
1000~26500 16.02 -42.5 <-3.98 PASS
Reference 16.89 16.89 PASS
Ant12 2480 30~1000 16.89 -47.87 <-3.11 PASS
1000~26500 16.89 -43.07 <-3.11 PASS
Reference 16.05 16.05 PASS
Ant7 2480 30~1000 16.05 -52.03 <-3.95 PASS
1000~26500 16.05 -42.63 <-3.95 PASS
Reference 13.77 13.77 PASS
Ant12 2402 30~1000 13.77 -47.86 <-6.23 PASS
1000~26500 13.77 -41.05 <-6.23 PASS
Reference 13.66 13.66 PASS
Ant7 2402 30~1000 13.66 -52.7 <-6.34 PASS
1000~26500 13.66 -42.72 <-6.34 PASS
Reference 13.30 13.30 PASS
2DH5 Ant12 2441 30~1000 13.30 -48.22 <-6.7 PASS
1000~26500 13.30 -42.68 <-6.7 PASS
Reference 12.89 12.89 PASS
Ant7 2441 30~1000 12.89 -52.41 <-7.11 PASS
1000~26500 12.89 -43.21 <-7.11 PASS
Reference 13.84 13.84 PASS
Ant12 2480 30~1000 13.84 -48.32 <-6.16 PASS
1000~26500 13.84 -42.98 <-6.16 PASS
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Reference 13.16 13.16 PASS
Ant7 2480 30~1000 13.16 -52.47 <-6.84 PASS
1000~26500 13.16 -42.93 <-6.84 PASS
Reference 13.62 13.62 PASS
Ant12 2402 30~1000 13.62 -48.32 <-6.38 PASS
1000~26500 13.62 -42.24 <-6.38 PASS
Reference 13.75 13.75 PASS
Ant7 2402 30~1000 13.75 -52.51 <-6.25 PASS
1000~26500 13.75 -42.32 <-6.25 PASS
Reference 13.38 13.38 PASS
Ant12 2441 30~1000 13.38 -47.46 <-6.62 PASS
1000~26500 13.38 -43.12 <-6.62 PASS
3DH Reference 12.94 12.94 PASS
Ant7 2441 30~1000 12.94 -53.12 <-7.06 PASS
1000~26500 12.94 -41.93 <-7.06 PASS
Reference 13.88 13.88 PASS
Ant12 2480 30~1000 13.88 -48.07 <-6.12 PASS
1000~26500 13.88 -43.18 <-6.12 PASS
Reference 13.18 13.18 PASS
Ant7 2480 30~1000 13.18 -51.92 <-6.82 PASS
1000~26500 13.18 -42.57 <-6.82 PASS
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Test Graphs
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